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TEST RESULT CERTIFICATION

Applicant’'s Name..................... . Meiping International Network Technology(Shenzhen)Co.,Ltd.

Address . A3109, Block A, LongguangdJiuzuan Business Center, Tenglong
""""""""""""""""""" ' Road, Daling Community, Minzhi Street, Longhua District, Shenzhen
Manufacture's Name................ . Meiping International Network Technology(Shenzhen)Co.,Ltd.

A3109, Block A, LongguangdJiuzuan Business Center, Tenglong

AAIESS. oo : Road, Daling Community, Minzhi Street, Longhua District, Shenzhen

Product Description

Product Name...........ccccoounne.. . Projector

Model Name.......ccccoovveeeeennn. . Asnish, MPBEKING

Series Model.........ccceeecvvneet - PJ168

Test Standards. ... : PJ168-XX(XX is reserved for future color and cosmetic

change,it can be 0-9.A-2Z)
Test Procedure.........cccceoveunen. : ANSI C63.10-2013

This device described above has been tested by Flux Compliance Service Laboratory, the test results
show that the equipment under test (EUT) is in compliance with the FCC requirements. And it is
applicable only to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of Flux Compliance
Service Laboratory, this document may be altered or revised by Flux Compliance Service Laboratory,
personal only, and shall be noted in the revision of the document..

Dateof Test........cooovvvvvveeeeee. :

Date (s) of performance of tests.: 10 May. 2021 ~26 May. 2021
Date of Issue...........ccccocoevnvniisl 26 May. 2021

TestResult.......ccvvveveeeeieeeeee. : Pass

Tested by : J ﬂ ‘H: 5/{6 I

(Scott Shen)
Reviewed by s

(Duke Qian)
Approved by : % el a1

(Kait Chen)

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:
KDB 558074 D01 15.247 Meas Guidance v05r02

FCC Part 15.247,Subpart C

Standard

: Test Item Judgment Remark
Section
FCC 15.247 (a) (2) 6dB Bandwidth PASS -
FCC 15.247 (b) (3) Conducted Output Power PASS --
FCC 15.247 (e) Power Spectral Density PASS -
FCC 15.247 (d) Band-edge and Spurious Emissions PASS _
(Conducted)

FCC 15.247 (d
@ Radiated Spurious Emissions

FCC 15.209 PASS -
FCC 15.205
FCC 15.247 (d) Radiated Band Edge C i
adiated Ban e Compliance
FCC 15.209 g¢ omp PASS -
FCC 15.205
Power Line Conducted Emission
FCC 15.207 PASS B
FCC 15.203 Antenna requirement PASS _
15.205 Restricted Band Edge Emission PASS --

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report
(2) All tests are according to ANSI C63.10-2013

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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1.1 TEST FACTORY

Company Name: Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye

N West Road Hi-Tech Industrial, Song shan lake Dongguan
Telephone: +86-769-27280901
Fax: +86-769-27280901

FCC Test Firm Registration Number: 514908
Designation number: CN0127
A2LA accreditation number: 5545.01

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y tU, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. Item Uncertainty
1 RF output power, conducted +0.71dB
2 Unwanted Emissions, conducted +2.988 dB
3 Conducted Emission (9KHz-150KHz) +4.13 dB
4 Conducted Emission (150KHz-30MHz) +4.74 dB
5 All emissions,radiated(<1G) 30MHz-1000MHz +5.2dB
6 All emissions,radiated 1GHz -18GHz +4 .66 dB
7 All emissions,radiated 18GHz -40GHz +4.31 dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF THE EUT

Product Name Projector

Trade Name Asnish, MPBEKING

Model Name PJ168

Series Model PJ168-XX(XX is reserved for future color and cosmetic

change, it can be 0-9.A-Z)

Model Difference

The above product with same circuit, PCB layout, electrical
parts, materials and wiring structures, Appearance shape, the
materials of decorative accessories is same, only different
color

Channel List

Please refer to the Note 2.

Operation frequency

IEEE 802.11b: 2412MHz-2462MHz
IEEE 802.11g: 2412MHz-2462MHz
IEEE 802.11n HT20: 2412MHz-2462MHz
IEEE 802.11n HT40: 2422MHz-2452MHz

Modulation:

IEEE 802.11b: DSSS (CCK, QPSK, BPSK)

IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM, QPSK,
BPSK)

Transmitter rate:

IEEE 802.11b: 1, 2, 5.5, 11 Mbps
IEEE 802.119: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
IEEE 802.11n HT20: up to 150 Mbps, HT40: up to 300Mbps

Power supply

Input:100-240V~50/60Hz,1.5A
Output:26V,2.7A,70.2W

Battery N/A
Hardware version number | V1.0
Software version number V1.0

Connecting I/O Port(s)

Please refer to the User's Manual

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

User's Manual.

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.
Channel List
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
01 2412 05 2432 09 2452
02 2417 06 2437 10 2457
03 2422 07 2442 11 2462
04 2427 08 2447
3. Table for Filed Antenna
Ant. Brand mgg\eel Antenna Type [Connector| Gain (dBi) NOTE
1 N/A GDCM A”tema' N/A 1.0 Antenna
ntenna

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.2 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of
the final end product.

Block diagram of EUT configuration for test

EUT

Test software: the FCC tool
The test softeware was used to control EUT work in continuous TX mode, and select test channel,
Wireless mode as below table

Tested mode, channel, and data rate information
Mode Setting Tx Power data rate Channel Frequency
(Mbps) (MHz)
(see Note)

8 1 LCH: CH1 2412
IEEE 802.11b (3] 1 MCH: CH6 2437
8 1 HCH: CH11 2462
20 8] LCH: CH1 2412
IEEE B02.11g 20 §] MCH: CHE 2437
20 §] HCH: CH11 2462
20 MCS 8 LCH: CH1 2412
IEEE 802.11n HT20 20 MCS 8 MCH: CHE 2437
20 MCS 8 HCH: CH11 2462
20 MCS 8 LCH: CH3 2422
IEEE 802.11n HT40 20 MCS 8 MCH: CHE 2437
20 MCS 8 HCH: CHY 2452

Note:
(1) According exploratory test, EUT will have maximum output power in those data rate, so those data

rate were used for all test,
(2) During the test, the dutycycle>98%, the test voltage was tuned from 85% to 115% of the

Nominal rate supply votage, and found that the worst case was the nominal rated supply condition, So

the report just shows that condition’s data

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.3 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS
The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.
Necessary accessories

Serial Note

Item Equipment Mfr/Brand Model/Type No. No
Support units
. Serial
Item Equipment Mfr/Brand Model/Type No. No Note
Note:

(1) The support equipment was authorized by Declaration of Confirmation.

or detachable type cable should be specified the length in cm in " Lengtha column.
(2)  For detachable type 1/0 cable should b ified the length in cm in FLength s col
(3) “YES” is means “shielded” “with core”; “NO” is means “unshielded” “without core”.

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.4 EQUIPMENTS LIST

Radiation Test equipment

Kind of Equipment Manufacturer Type No. Company No. |Last calibration|Calibrated until
EMI Test Receiver R&S ESRP 3 FCS-E001 2020. 06.26 | 2021.06.25
Signal Analyzer R&S FSV40-N FCS-E012 2020.06.05 2021.06.04
Active loop Antenna ZHINAN ZN30900C FCS-EO013 2020.08.09 2021.08.10
Bilog Antenna SCHWARZBECK VULB 9168 FCS-E002 2020.08.26 2021.08.25
Horn Antenna SCHWARZBECK | BBHA9120D FCS-E003 2020.08.26 2021.08.25
SHF-EHF Horn
Antenna (18G-40GHz) A-INFO LB-180400-KF FCS-E018 2020.06.26 2021.06.25
Pre'Amp'ﬂ§;(0'1 M-3G EMCI EM330N FCS-E004 | 2020.06.26 | 2021.06.25
Pre-Amplifier
(1G-18GHz) N/A TSAMP-0518SE | FCS-E014 2020.06.03 2021.06.02
Pre-Amplifier
(18G-40GHz) TERA-MW TRLA-0400 FCS-E019 2020.08.08 2021.08.07
Temperature & HTC-1 victor FCS-E005 | 2020.08.26 | 2021.08.25
Humidity
Conduction Test equipment
Kind of Equipment Manufacturer Type No. Company No. | Last calibration | Calibrated until
EMI Test Receiver R&S ESPI FCS-E020 2020.06.03 2021.06.02
LISN R&S ENV216 FCS-E007 2020.08.08 2021.08.07
LISN ETS 3810/2NM FCS-E009 2020.06.03 2021.06.02
Temperature &
HTC-1 victor FCS-E008 2020.08.08 2021.08.07
Humidity
RF Connected Test
Kind of Equipment | Manufacturer Type No. Company No. | Last calibration | Calibrated until
MXA SIGNAL .

Analyzer Keysight N9020A FCS-E015 2020.06.03 2021.06.02
Spectrum Analyzer Agilent E4447A MY50180039 2020.08.08 2021.08.07
Spectrum Analyzer R&S FSV-40 101499 2020.08.26 2021.08.25

Power Sensor Agilent UX2021XA FCS-E021 2020.06.03 2021.06.02

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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3. 6DB BANDWIDTH

3.1 Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500 kHz

3.2 Test Procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Set the spectrum analyzer as follows

RBW: 100kHz
VBW: 300kHz
Detector Mode: AVG
Sweep time: auto
Trace mode Max hold

(3) Allow the trace to stabilize, measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower frequencies) that are

attenuated by 6 dB relative to the maximum level measured in the fundamental emission

3.3 Test setup

Spectrum Analyzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com




rwo
N Page 14 of 62 Report No.: FCS202105001W01

3.4 Test results

TestMode Channel (MHz) | 6dB Bandwidth (MHz) Limit [MHZ] Verdict
802.11b 2412MHz 9.020 0.5 Pass
802.11b 2437MHz 8.556 0.5 Pass
802.11b 2462MHz 8.567 0.5 Pass
802.11g 2412MHz 16.37 0.5 Pass
802.11g 2437MHz 16.37 0.5 Pass
802.11g 2462MHz 16.38 0.5 Pass
802.11n 20 2412MHz 17.60 0.5 Pass
802.11n 20 2437MHz 17.61 0.5 Pass
802.11n 20 2462MHz 17.62 0.5 Pass
802.11n 40 2422MHz 36.37 0.5 Pass
802.11n 40 2437MHz 36.49 0.5 Pass
802.11n 40 2452MHz 36.36 0.5 Pass

3.5 Original Test Data
802.11b-CH2412MHZ

e Wit o Enalyres - DoCupeed TW
Center Freq 2.412000000 GHz Corter Frag: 2413600000 Gha Radio $ut Mone

o Trig: Free Run AwglHald:» 10010
R Gaindow EAren: 3 dB Radic Device: BTS

Ref 20,00 dBm

% of OBW Powe
| FR.00 %

[Center 2412 GHz Span 30 MHz|§
WRes BW 100 kHz #VBW 300 kHz R PowerRef
| Total Pawer

Occupled Bandwidth Total Power 20.0 dBm
11.543 MHz

Transmit Freq Emor “Ad. 772 kHz "% of OBW Power 99.00 %

x dB Bandwidth 9.020 MHz xdB -6.00 dB

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11b-CH237MHZ

o Bvene Sapctien Baabaer - Ooaped T

.CEI'II:ET Freqg 2.437000000 GHz Corter Freg: LATOD0000 GHa Radio $1d° None
Trig: Fres Run Awg|Hald = 10010

B ow wAmen. 30 dB Radic Davice: BTS

Ref 20,00 dBm

% of OBW Power

|
E9.00 %
Center 2437 GHz ' ) Span 30 MHz
Res BN 100 kHz SVEW 300 kHz Eweep 31733 ms Power Rel
Tatal Powar
Occupied Bandwidth Total Power 20.2 dBm

11.563 MHz x d8

Transmit Freq Emrar -36.588 kHz 5% of OBW Power
x dB Bandwidth 8.556 MHz xdB

802.11b-CH2462MHZ

iy Sprbrieum Enalyrsr - Dooepeed TW
Center Freq 2.462000000 GHz Comter Frag: 2462000000 GHa Radio Sic: Hone s
o Trig: FresRun Awg|Hold:» 10010
skl fAten: 3 dB Radic Device: BTS AvgHold Num
10

On =
Ref 20.00 dBm

4 of OBW Power
§5.00 %

Lerﬂ;er 2462 GHz Span 30 MHz
wRes BW 100 kHz SVBW 300 kiz Sweep 1.733 ms Power Ref_
| Taolsd Power

Occupled Bandwidth Total Power 20.1 dBm

11.572 MHz X
Transmit Freq Eror -24.726 kHz % of OBW Power 99.00 %
x dB Bandwidth B.57T6 MHz x dB -6.00 dB

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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o Ty Sppchien Snalyret - Dodopeed S

.Cantar Frag 2.412000000 GHz

W gL e

802.11g H2412MHZ

Radio Sid- None

Radic Device BTS AvgiHold Num
mesaaseas 10

Corter Freg: &4 2800000 SHe
Trig: Free Run AwglHold > 10110

SAcen: 30 dB

Ref 20.00 dBm

Center 2.412 GHz
WRes BN 100 kHz

Occupied Bandwidth

Rt . of OBW Power
§9.00 %

Span 310 MHz

Sweep 3.733 ms PowerRef

BVBW 300 kHz

Total Power 13.7 dBm

16.532 MHz

Transmit Freq Eror

x dB Bandwidth 16.37

Ty SrEc LA Apalyeed - DdDapeed SV

Center Freq 2.437000000 GHz

B Gaindow

Ref 20,00 dBm

Center 2.437 GHz
FRes BW 100 kHz

Occupied Bandwidth

24 084 kHz

% of OBW Power

MHz x dB

802.11g CH2437MHZ

Corvter Freg: L4T000000 GHr Radic 5id: None
Trag: Fres Run AvwglHold > 10010

#Aeen: 30 dB Radic Devies BTS

Span 30 MHz
EVBW 300 kHz Sweep 1.711 ms

Total Power 14.3 dBm

16.531 MHz

Transmit Freq Ermmor
x dB Bandwidth 1

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building
Tel: 769-27280901  Fax:769-27280901

16.074 kHz

99.00 %
-6.00 dB

% of OBW Power

6.37 MHz x dB
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802.11g CH2462MHZ

A
Mess Setup

T pvpciusns Sabyer - Cuoued B9

.Centar Freq 2.462000000 GHz Corter Frog: 2480000000 & He Radio Sad: Mone
o Trag: Free Run Al Hiold = 10110

- SAren: M dB Radio Device: BTS AvgHold Num

———r S e | 0

Gt

On off

Ref 20,00 dBm :
AvgMode
Exp Repe

B . Of OBW Power
#8.00 %

Span 30 MHz

[Center 2462 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 msf
Occupled Bandwidth Total Power 14.0 dBm

16.537 MHz

15.256 kHz
16.38 MHz x dB

% of OBW Power 99.00 %
-£.00 dB

Transmit Fraq Emor

x dB Bandwidth

802.11n 20-2412MHz

e Ty Sprbcivuen Snabiner - ooapeed W
.CE“[EIT Fraq 2.412000000 GHz Cortwr Frog: 2412000000 GHz Hadin S None

-~ Trsg: Fres Run Awg|Hokd: > 10M10
#Aren: M dB Radic Device: BTS |

WFGaia L ow
——rrrrere

Ref 20.00 dBm

e

B % of 0BW Power
g000 %

Span 30 MHz

[Center 2412 GHz
WRes BW 100 kHz FVBW 300 kHz Sweep 1.733 ms§
Total Power 14.2 dBm

Occupied Bandwidth
17.736 MHz

27.988 kHz
17.60 MHz x dB

% of OBW Power 99.00 %

Transmit Fraq Error
-6.00 dB

x dB Bandwidth

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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802.11n 20-2437MHz

o Ty Sppchien Snalyret - Dodopeed S

.Cantar Fragq 2.437000000 GHz Curter Frog: 243T000000 GH Radic $id: Mone Mess Setup

. o Trg: Free Bun Al Hiold = 10/10

SAren: 30 dB Radio Device: BTS AvgiHold Num
el 10

W gL e

Ref 20.00 dBm

Span 30 MHz

Center 2.43F GHz
WRes BW 100 kHz #VBW 300 kHz Sweep 1.733 ms
Occupled Bandwidth Total Power 14.2 dBm

17.728 MHz
23,272 kHz
17.61 MHz x dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

802.11n 20-2462MHz

e e Sgrbciuon Snabner - Oicapeed T90
Center Freq ? AG?000000 GHz Conter Frag: # 463000000 GHz Radin St None hiess Setup
. o Trig: Free Run Awig|Hald: » 10710
Radio Device: BTS AvgHold Num
et - 0

Gl ow A ren: 3 dB
Bn Off!

Ref 20,00 dBm .
T Avg Mode

Mt . 0 OB Power
F9.00 %

Span 30 MHz

iCenter 2462 GHz
i#Res BW 100 kHz FVBW 300 kHz Sweep 1.733 msj
Total Power 14.4 dBm

Occupied Bandwidth
17.721 MHz

24.042 kHz
17.62 MHz x dB

% of OBW Power 99.00 %
-£.00 dB

Transmit Fraq Emor

x dB Bandwidth

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

http://www.FCS-lab.com

Tel: 769-27280901  Fax:769-27280901
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802.11n 40-2422MHz

s Wi Spprtruets Sty - Dhoca e I
.S an 60000 MHz Cunter Freg: 2453000000 GHr Radio Sad- Mons Meas Setup
Trig: Fres Run Avg|Hold =100
EAen: 30 dB Radio Devics: BTS AvgiHold Num
on on

PFGainl o

Ref 20.00 dBm .
] | Avg Mode
Exp Repe

R | s T LT TR, R AP

F,
."I k
P b i : s S WY =, of DBW Power

9600 %

Center 2.422 GHz Span 60 MHZ
WRes BW 100 kHz SVBW 300 kHz Sweep 7.467 ms Power Ref
Total Powar

Occupied Bandwidth Total Power 139 dBm
36.163 MHz —

21.146 kHz % of OBW Power
36.3T MHz = dB

Transmit Freq Ermor

x dB Bandwidth

802.11n 40-2437MHz

o Nt Sevectrues Batbyny - Cicopesd
Center Freq 2437000000 GHz Eencer Freq- 437000060 GHa Foutiw nk: Hwy
Trig: Fres Run AvgiHald: =100
Radio Device: BTS

MFGainLow  BAten 30 B

Rel 20.00 dBm

r TRV N SOV TN TP (YA ST P P 1|
i
e
i .
* I e
T of OBW Power
| B9.00 %

1
parvetdd it bopulgb

Span 60 MHz

Center 2437 GHz
es BW 100 kHz #VBW 300 kHz Sweep TAST ms
Total Power 14.6 dBm

Occupied Bandwidth
36.191 MHz

26.955 kHz
36.49 MHz x dB

% of OBW Power 99.00 %

Transmit Freq Error
-5.00 dB

x dB Bandwidth

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

http://www.FCS-lab.com
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802.11n 40-2452MHz

e izt Sooeciruen Realyeer - Docepied BN -
épan 60.000 MHz Conter Freq: 1.452000000 GHa Radio Swd- More Mess Setup

- Trig: Frese Run AvgiHakd = 1010
WIF Gain Low #Atien 30 oA Radio Device: BTS AvgHold Num
10

. /On L
Refl 20.00 dBm .

|

|
|Exp

£

bt W, et "!.d’ﬂ -

|
‘ L el L gyt I-...l'.l-l:_n'.IL dyps, | il .ﬁ':'i!l-ll.'h.l-.—--l-uirl-- STAPS PP
I
|
|

iCenter 2452 GHz  Span 60 MHz
=Res BW 100 kHz #VBW 300 kHz Sweep TABT ms

Occupied Bandwidth Total Power 131.9 dBm
36.172 MHz

Transmit Freq Error 19.149 kHz % of OBW Power 99.00 %

x dB Bandwidth 36.36 MHz x dB -6.00 dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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4 CONDUCTED OUTPUT POWER

4.1 limit

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz
bands: 1 Watt. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values as
appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

4.2 test procedure
a. Connect each EUT’s antenna output to power sensor by RF cable and attenuator

b. Measure the PK output power of each antenna port by power sensor.

4.3 TEST SETUP

EUT
Power sensor

4.5 test results

TestMode Channel (MHz) | Result (dBm) Limit (dBm) Verdict
802.11b 2412MHz 6.89 30 Pass
802.11b 2437MHz 7.32 30 Pass
802.11b 2462MHz 5.99 30 Pass
802.11g 2412MHz 8.10 30 Pass
802.11g 2437MHz 7.25 30 Pass
802.11g 2462MHz 6.97 30 Pass
802.11n 20 2412MHz 5.33 30 Pass
802.11n 20 2437MHz 4.98 30 Pass
802.11n 20 2462MHz 4.68 30 Pass
802.11n 40 2422MHz 5.34 30 Pass
802.11n 40 2437MHz 6.12 30 Pass
802.11n 40 2452MHz 6.35 30 Pass

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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5. POWER SPECTRAL DENSITY

5.1 LIMIT

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8dBm in any 3 kHz band during any time interval of continuous
transmission.

5.2 TEST PROCEDURE
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Set the spectrum analyzer as follows:

Center frequency DTS Channel center frequency
RBW: 3 kHz < RBW < 100 kHz

VBW: = 3RBW

Span 1.5 times the DTS bandwidth
Detector Mode: AVG

Sweep time: auto

Trace mode Max hold

(3) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude level
within the RBW
(4) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.3 TEST SETUP

Spectrum Analyzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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5.4 TEST RESULTS
TestMode Channel (MHz) Result Limit Verdict
(dBm/3KHz) (dBm/3KHz)
802.11b 2412MHz -7.757 8 Pass
802.11b 2437MHz -8.704 8 Pass
802.11b 2462MHz -8.348 8 Pass
802.11g 2412MHz -17.524 8 Pass
802.11g 2437MHz -16.038 8 Pass
802.11g 2462MHz -16.309 8 Pass
802.11n 20 2412MHz -16.303 8 Pass
802.11n 20 2437MHz -17.247 8 Pass
802.11n 20 2462MHz -16.889 8 Pass
802.11n 40 2412MHz -18.544 8 Pass
802.11n 40 2437MHz -19.528 8 Pass
802.11n 40 2462MHz -18.922 8 Pass

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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5.5 original test data
802.11b-2412MHz

Marker 1 2.413020000000 GHz Awg Type- Log-Par - b
Tivg Fres Run AvglHakd =108 e

PHO: Faal Ly
IFGaln:low Arten: 30 JB

Ref Offsat 0.2 dB
Rel 20,00 dBm

K

1

Span 20.00 MHz
Sweep 2.109 5 (1001 pis)

Center 241200 GHz
mRes BW 3.0 kHz BW 10 kH

802.11b-2437MHz

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
http://www.FCS-lab.com
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Awg Type Log-Pwr
Trig: Eres Rum AwglHold = 10010
Afen; 30 dB

e Speciriee Enalyrer - Tespt 32

Marker 1 2.438920000000 GHz
PRD: Fam
IFCxsinl ow

Fef Offze o8
Ref 20.00 dBm

1
L

BTTRYILL o T Ty
4\-,.-#““- n [ | b 101!
r!_u.'J.v# '. J v ‘L'f-ﬁr

[ JIHLI ! | ‘ *

l’..l )

Span 20.00 MHz ¢

Center 2.43700 GHz
EEEEa S SR i #VEW 10 kHz Sweep 2.100 s (1001 pis)

802.11b-2462MHz

o Ty Sprbrieion Seihper - et 52 5 I-

Marker 1 2461200000000 GHz

PR Fast Ly
IF-Galn:Low

Awg Type: Log-Pwr
Trig: Free Run Ayl Haold » 1008
Aften: 3 4B
=
Ref Dffzet 0.2 dB
Rel 20,00 dBm

K
P D T
,‘-" W .II ." Y rh!h*l'.

Span 20,00 MHz
Sweep 2,109 s (1001 pts)

Center 246200 GHz
FRes BW 1.0 kHz

VBW 10 kHz

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11g-2412MHz

Marker 1 2407950000000 GHz g Type: Log-Peer " -
&gl Hald = 10010 e

PR Faat L
IF-Crilin;Low

Ref Ofgel 02 4B
Rel 20.00 dBm

i |rr1l l-litf".’|.|rll i,.||'l'rl'“|-!'-1'lHﬁl:'l

R

[P I
|1|.-'j."'Ji i r'L"-hl_Jld

Span 30.00 MHz

[Center 2.41200 GHz
Sweep 1,163 s (1001 pts)

iSRes BW 1.0 kHz #VEW 10 kHz

802.11g-2437MHz

s Sprbrieunn Enalyrer - St 58

Marker 1 2.431390000000 GHz Awg Type Log-Pwr
PHO: Fam Ly Awg|Hold > 1010

IFGasin - ow

Trig: Fras Run
Arten: 30 JB

Fef OfTeet 0.2 dB
Ref 20.00 dBm

(

! L"‘J‘ Wy,

Span 10,00 MHz

E!’-‘FIII!J' 243700 GHz
#VEW 10 kHz Sweep 3.163 5 (1001 pts)

FRes BW 1.0 kHz

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11g-2462MHz

e T SevbriFi Rl e - Sspl S
Marker 1 2456390000000 GHz Aug Type: Log-Pwr
PR Famt Avg|Hald » 101D
IFCemin L ow

Ref Dffset D2 4B
Ref 20,00 dBm

herda] *—I.I.I "I Il.I-:-I"r|--I#:r.'|l|'|"FI"I'-II.*'I..i rl

{

Center 2. 46200 GHz :
FRes BW 1.0 kHz FVEW 10 kHz sty 3,163

802.11n 20-2412MHz

LB Sprbrieunn Enalyrss - Seapt 58
Ay Type: Log-Pwr

Marker 1 2.412690000000 GHz
Trég: Fres Rur Awg|Hald: »10M10

PR Fasn L,
Gl ow Aften: 20 dB
K

Ref Dffset 0.2 dB
Rel 20,00 dBm

it

Span 30.00 MHz

Center 2.41200 GHz
#Res BW 1.0 kHz FVEW 10 kHz Sweep 3,163 s (1001 pis)

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11n 20-2437MHz

e T Sbciru Lialyzes - Sesmpt 54
.Mar!kﬁr 1 2. 442400000000 GHz A Type: Log-Pwr
PR3 Faml AvglHald =100
W-rain Low

Fef Dffeet 0.2 48
Ref 20,00 dBm

Lt

Center 243700 GHz :
FRes BW 3.0 kHz TVEW 10 kHz ary 3,163

802.11n 20-2462MHz

. Ty SRl Sralyend - Despt B2

Marker 1 2.460770000000 GHz g Type: Log-Per

Famt o 10 FresRun Awg| Hiold = 10r10
L Arten: 30 6B

Ref Offsel 0.2 dB
Rel 20.00 dBm

Pt ¥
Center 2.46200 GHz Span 30.00 MHz
#®Res BW 3.0 kHz FVEW 10 kHz Sweep 3163 s (1001 pis)

a1

Flux Compliance Service Laboratory
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802.11n 40-2422MHz

T Sp L Bl 2ed - il SR
Marker 1 2.430460000000 GHz Awg Type: Log-Pwr

T AwgHald =100
IFCsaln L ow

Trig: Free Run
Arten: 30 B

Fef Dffset D2 48
Rel 20,00 dBm

Ay by

P
| Y
!
T .'_| fie; !..|I * \'r IF] T .-_'_"'

Span 60.00 MHz

Center 2427200 GHz )
[ries BW 2.0 kHz #VEW 10 kHz Sweep 6.326 5 (1001 pis)

802.11n 40-2437MHz

e TP Srpri i Sralyred - haept 58
Marker 1 2. 428900000000 GHz Ay Type: Log-Pwr
PR Fasl e 1THQ: FrieRun AvglHald =10r0
FGain L ow Arten: X0 0B

Ref Ozt 0.2 4B
Refl 20.00 dBm

et T

v L T

Span 60,00 MHz

Center 2.43700 GHz
#Res BW 1.0 kHz FVEW 10 kHz Sweep B8.326 s (1001 pis)

A

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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Marker 1 2.452620000000 GHz
PND: Famt
iaain L ow

Ref Offzet 0.2 d8
Rel 20,00 dBm
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802.11n 40-2452MHz

Pank Search

Avg Type: Log-FPwr
Trig: FreeRun AvgiHald:» 1010

Atten. 30 dB

-1 ||:||JI|. -_'I,-

et

Span 60,00 MHz §
Sweep 6.326 s (1001 pis)

Center 2.45200 GHz
#ERes BW 3.0 kHz #VBW 10 kHz

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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6. Band edge and spurious(conducted)

6.1 LIMIT

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall be ai
least 30dB below that in the 100kHz bandwidth within the band that contains the highest level of the
desired power.

6.2 TEST PROCEDURE
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Establish a reference level by using the following procedure:

Center frequency DTS Channel center
frequency

RBW: 100kHz

VBW: 300kHz

Span 1.5times the DTS bandwidth

Detector Mode: Pake

Sweep time: auto

Trace mode Max hold

(3) Establish Allow the trace to stabilize, use the peak marker function to determine the maximum peak
power level to establish the reference level.

(4) Set the spectrum analyzer as follows:

RBW: 100kHz

VBW: 300kHz

Span Encompass frequency range to be
measured

Number of measurement points 2span/RBW

Detector Mode: Pake

Sweep time: auto

Trace mode Max hold

(5) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude of

all unwanted emissions outside of the authorized frequency band

6.3 TEST SETUP

Spectrum Analayzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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6.5 TEST RESULTS
Eut set mode CH or Frequency Result
802.11b CH1 Pass
CH11 Pass
802.11g CH1 Pass
CH11 Pass
802.11n 20 CH1 Pass
CH11 Pass
802.11n 40 CH3 Pass
CH9 Pass

6.5 Original test data

802.11b Low CH

Peak Search

Meas Tools»

Hext Peak

: ﬂdl R,E,CL._M._“,L.,_H‘_‘H“__,,..,,, I Next Pk Right!
En 12412960000 GHz |

— 819 dBm—— | ! ! ! | Next Pk Left

; Min Search

Pk-Pk Search

Hore
1of 2

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11b High CH

Peak Search

Heas Tools:

Hext Peak

LA | Next Pk Right

'12.461500000 GHz | | | :
7607 dBm—| | | | | | I |  Hext Pk Left
Hin Search

Pk-Pk Search

Hore
fof 2

802.11g low CH

Marker

Select Marker
2 3 4

Normal

;:_5[
Dl ‘ mu.-wma-iwwml*-**“*‘“'* 1 '
#n (2399880000 GHz | | | Delta Pair

‘_314 dBm—— ; . . | ; . (Tracking Ref)

Delta

Ref Delta

nts) Span Pair
Span Center

Off

More
1 of 2

Flux Compliance Service Laboratory
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802.11g high CH

Peak Search

Atten 30 dB

Meas Tools:

Next Peak
f | .Ilﬂulhs"fu‘f“:hﬁ'.m‘.i“ | ] Next Pk Right
73 | Harker | | . | : N'l“‘?"hw.\...&w*
En 2460250000 GHz | |
2.728-dBm— | | — | . Next Pk Left
- Min Search

Pk-Pk Search

More
1of 2

802.11n20 Low CH

Peak Search

Atten 30 dB
Heas Tools:

Next Peak
Marker Lo b s Lot WOREER Bk
2414280000 GHz | I | '
1.848 dBm | | — | . Next Pk Left
it b s N A A I N N
Start 2.31 6 oG
- 300 kHz - ’ ' Min Search

Pk-Pk Search

More
1 of 2

Flux Compliance Service Laboratory
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802.11n20 High CH

Peak Search

Meas Tools

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1 of 2

802.11n40 Low CH

Peak Search

Atten 2
Meas Tools»
Next Peak
i : - Next Pk Right
[kanhmmiw“’ =
2 425500000 GHz
Next Pk Left
Hin Search

Pk-Pk Search

Hore
1 of 2

Flux Compliance Service Laboratory
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802.11n40 High CH
A Aghont - ' Peak Search

Atten 38 dB

Meas Tools»
L
*ul.'-n-.ﬁ"*l l'sz“.-hﬂm.-f,.. ==

= _’;H‘“-,._.,. ) s r— |
i | | i } |

|_ Next Peak

N : ! 7

o T 1 Ls 1
MTTUSIIR SO . o pight

[MarKer |

& |2.453940000 GHz | .
Next Pk Left

Min Search

Pk-Pk Search

More
1 of 2|

Flux Compliance Service Laboratory
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Spurious emissions
(802.11b)

802.11b low CH, 2412MHZ

Atten 3@ dB Full Screen|

Display Line
_16.11 dBn|
Un OFf]

|
Limts»i

Active Fetn |
Position»
Eottom|

1
Title»

i
Preferences:

Copyright 2000-2812 Agilent Technologies

802.11b Middle CH, 2437MHz
= Agilent R T | PeakSearch

|
Next Peaki

Mext Pk Right

Next Pk LBftE

e S

L TP " T SET
i

Min Searr.:h|

WEH 300 kHz S B Pk-Pk Search

|
Mkr 3 CF
[

i
More
1 of 2|

Copyright 2000-2012 Agilent Technologies
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802.11b High CH, 2462MHz
= Agllent R T | PeakSearch

Next Peak

Next Pk Right

Next Pk Left

Hin Search

WEBH 300 kHz  Sweep ISY Pk-Pk Search

Mkr 5 CF

Hnre.
1 of 2

Copyright 2000-2012 Agilent Technologies

802.11g Low CH, 2412MHz

Nk R T [PeakSearch

Next Peak
|
Hext Pk Right

Next Pk Left

I

Min Search

i

Pk-Pk Saarchi

i
Mkr » CF
|
More
1 of 2

Copyright 2000-2612 Agilent Technologies
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802.11g Middle CH, 2437MHz
# Agilent R T | Peak Search

Btten 30 dB .89 dBr Next Peak

Next Pk Right

Hext Pk Left

Min Search

Pk-Pk Search

Mkr » L‘PJ|
|

Hurei
1 of EI

Copyright 2000-2812 Agilent Technologies

Flux Compliance Service Laboratory
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802.11g High CH, 2462MHz

“ Agilent R T [_Pm_gﬂ_fcﬁ_

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

1 1) II : 2.65 dBm —|
Mkr 5 CF
|

More
1of 2

Copyright 2000-2012 Agilent Technologies

802.11n 20 Low CH, 2412MHz

% Aglient R T |PeakSearch
- : i
Next Peak
HexthHth
|

Next Pk Laf:!
|

I
Min Search

thPkSGarch!
I-I;.r.-'llrn:-r ac x P | :

Mkr 3 CF
|

Harei
lufEi

Copyright 2000-2812 Agilent Technologies
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Atten 30 4B Next Peak

108 kHz
Trace

1)
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802.11n 20 Middle CH, 2437MHz

R T |PeakSearch

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 5 CF
|

More
1 of 2

Copyright 2000-2012 Agilent Technologies

% Agllent

802.11n 20 High CH, 2462MHz
R T |PeakSearch
Next Peak
Next Pk Rinht!
I

Next Pk Laft!
|

I
Min Search

Pk-Pk Search!
|

|
Mkr 3 CF
|

Hnrei
1 of 2i

Copyright 2000-2012 Agilent Technologies

Flux Compliance Service Laboratory
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802.11n 40 Low CH, 2422MHz

Atten 3@ dB i Next Paak

]

Next Pk Right|

|
|
Next Pk LiH‘tI
|
|
I

Min Search

Pk-Pk Search%

Mkr .;.ﬂJI

Harei
1 of EI

Copyright 2000-2812 Agilent Technologies

802.11n 40 Middle CH, 2437MHz

s Agilent R T | Peak Search

[
Next Peak!

Next Pk Rinhtl

Next Pk Lef!!
|

Hin Search

Sweep _ .' Pk-Pk Search!

Fmpli |
-2.86 dEm |

Mkr 3 CF
I

|
More
1of 2

Copyright 2000-2012 Agilent Technologies
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802.11n 40 High CH, 2452MHz

= Agilent R T |Peakﬁearch

|
Next Peak

Next Pk Right

Hext Pk Left

Min Search

Pk-Pk Search

Hkr+£ﬁ
|

Harei
lufzi

Copyright 2000-2812 Agilent Technologies
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7 RADIATED EMISSION MEASUREMENT

7.1 RADIATED EMISSION LIMITS
In any 100 kHz bandwidth outside the operating frequency band. In case the emission fall within
the Restricted band specified on Part15.205(a)&209(a) limit in the table and according to ANSI
C63.10-2013 below has to be followed
LIMITS OF RADIATED EMISSION MEASUREMENT (0.009MHz - 1000MHz)

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
LIMITS OF RADIATED EMISSION MEASUREMENT (1GHz-25 GHz)
(dBuV/m) (at 3M)
FREQUENCY (MHz)
PEAK AVERAGE
Above 1000 74 54

Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.

(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

For Radiated Emission

Spectrum Parameter Setting
Attenuation Auto
Detector Peak/AV

Start Frequency

1000 MHz(Peak/AV)

Stop Frequency

10th carrier hamonic(Peak/AV)

RB / VB (emission in restricted
PK=1MHz / 1MHz, AV=1 MHz /10 Hz

band)
For Band edge
Spectrum Parameter Setting
Detector Peak/AV

Lower Band Edge: 2300 to 2403 MHz
Upper Band Edge: 2479 to 2500 MHz
PK=1MHz / 1MHz, AV=1 MHz / 10 Hz

Start/Stop Frequency

RB / VB (emission in restricted band)

Flux Compliance Service Laboratory
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Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~90kHz / RB 200Hz for PK & AV
Start ~ Stop Frequency 90kHz~110kHz / RB 200Hz for QP
Start ~ Stop Frequency 110kHz~490kHz / RB 200Hz for PK & AV
Start ~ Stop Frequency 490kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP
7.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency 0.009MHz up
to 1GHz,and above 1GHz.

b. The EUT was placed on the top of a rotating table 0.8 meters (above 1GHz is 1.5 m) above the
ground at a 3 meter anechoic chamber test site. The table was rotated 360 degrees to
determine the position of the highest radiation.

c. The height of the equipment shall be 0.8 m(above 1GHz is 1.5 m); the height of the test
antenna shall vary between 1 m to 4 m. horizontal and vertical polarizations of the antenna are
set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then QuasiPeak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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7.3 TESTSETUP

(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna
EUT o R
—
I:I.Em n
| (N
J Spectrum
Ground Plane Coaxial Cable Analyzer

(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

Turntable ; i 3
t
\ m to 4m
TR Spectrum
I ot _|:|_ ¥ L Analyzer

Ground Plane

Coamial Cable

Flux Compliance Service Laboratory
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(C) Radiated Emission Test-Up Frequency Above 1GHz

-

EUlTle— 3m —

Amplifier

Turntable 1m to dm Spectrum

Analyzer

Ground Plane J

Coaxial Cable

Flux Compliance Service Laboratory
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7.4. TEST RESULTS

(9KHz-30MHz)

Temperature: 22.7C Relative Humidity:  61%
Test Voltage: DC 26V Test Mode: 802.11b
Freq. Reading Limit Margin State
Test Result
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
- -- - -- -- PASS
- -- - -- -- PASS
Note:

The amplitude of spurious emissions which are attenuated by more than 20dB below the

permissible value has no need to be reported.
Distance extrapolation factor =40 log (specific distance/test distance)(dB);
Limit line = specific limits (dBuv) + distance extrapolation factor.

Flux Compliance Service Laboratory
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(30MHz-1000MHz)
Temperature: 24.7°C Relative Humidity: |61%
Test Voltage: DC 26V Phase: Horizontal
Test Mode: 802.11b(worst)
80.0 dBuV/m
Limit1: —
Margin: —
| [
40 [

u.gu.uuu 40 50 60 70 80 (MH2) 300 400 500 600 700  1000.0(
No. | Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/ | (dBuV/m) | (dBuV/m) (dB)
m)

1 38.8878 31.67 -18.82 12.85 40.00 -27.15 QP

2 51.4807 29.24 -18.18 11.06 40.00 -28.94 QP

3 106.7587 28.87 -19.60 9.27 43.50 -34.23 QP

4 | 216.0240 30.71 -19.58 11.13 46.00 -34.87 QP

5 | 457.5073 30.37 -15.53 14.84 46.00 -31.16 QP

6 | 682.3484 29.98 -11.82 18.16 46.00 -27.84 QP

Note: 1. Margin = Result (Result =Reading + Factor )-Limit

2. If Peak Result complies with QP limit, QP Result is deemed to comply with QP limit.

3. Test setup: RBW: 120 kHz, VBW: 300 kHz, Sweep time: auto.

Flux Compliance Service Laboratory
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Temperature: 22.7°C Relative Humidity: |61%
Test Voltage: DC 26V Phase: Vertical
Test Mode: ON
80.0 dBuV/m
Limit1: —
Margin: —_—
| &
40 |
|
I
1
§
2 5
3 4
0.0
30000 40 50 60 70 80 (MHz) 300 400 500 60O 700  1000.000
No. | Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/ (dBuV/m) | (dBuV/m) (dB)
m)
1 39.0245 39.98 -18.80 21.18 40.00 -18.82 QP
2 49.8814 33.29 -18.12 15.17 40.00 -24.83 QP
3 85.2980 35.01 -22.83 12.18 40.00 -27.82 QP
4 196.5098 32.09 -20.29 11.80 43.50 -31.70 QP
5 422.0577 30.99 -16.11 14.88 46.00 -31.12 QP
6 670.4893 30.02 -11.82 18.20 46.00 -27.80 QP

Note: 1. Margin = Result (Result =Reading + Factor )-Limit
2. If Peak Result complies with QP limit, QP Result is deemed to comply with QP limit.
3. Test setup: RBW: 120 kHz, VBW: 300 kHz, Sweep time: auto.
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(1GHz~25GHz) Restricted band and Spurious emission Requirements
802.11b(Worst)-Low

Peak value;
n S v
Freauency | iy | Factor | Loss | Facor | Level | mittine | S oaon
(dBuV) (dB/m) (dB) (dB) (dB)
4824.00 42.20 31.78 8.60 32.09 50.49 74.00 -23.51 Vertical
7236.00 35.71 36.15 11.65 32.00 51.51 74.00 -22.49 Vertical
9648.00 34.63 37.95 14.14 31.62 55.10 74.00 -18.90 Vertical
12060.00 * 74.00 Vertical
14472.00 d 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 40.67 31.78 8.60 32.09 48.96 74.00 -25.04 | Horizontal
7236.00 35.97 36.15 11.65 32.00 51.77 74.00 -22.23 | Horizontal
9648.00 33.10 37.95 14.14 31.62 53.57 74.00 -20.43 | Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 n 74.00 Harizontal
Average value:
Frequency Read Anterig Gable Pisamp Level Limit Line Qve_r e
Level Factor Loss Factor Limit | polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) | (dBuV/m) (dB)
4824.00 31.25 31.78 8.60 32.09 39.54 54.00 -14.46 Vertical
7236.00 24 .57 36.15 11.65 32.00 40.37 54.00 -13.63 Vertical
9648.00 24.97 37.95 14.14 31.62 45.44 54.00 -8.56 Vertical
12060.00 * 54.00 Vertical
14472.00 o 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 30.18 31.78 8.60 32.09 38.47 54.00 -15.53 | Horizontal
7236.00 24.54 36.15 11.65 32.00 40.34 54.00 -13.66 | Horizontal
9648.00 22.84 37.95 14.14 31.62 43.31 54.00 -10.69 | Horizontal
12060.00 » 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 4 54.00 Horizontal

Flux Compliance Service Laboratory
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802.11b(Worst)-Middle

Peak value:
Fieguency ?:\?;: A:::?;ra ?_E;EISE P;:cf{;rp LI LIt Ling CL)I:Ii; polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)

4874.00 41.18 31.85 8.67 3212 49.58 74.00 -24.42 Vertical
7311.00 35.74 36.37 11.72 31.89 51.94 74.00 -22.06 Vertical
9748.00 35.61 38.35 14.25 31.62 56.59 74.00 -17.41 Vertical
12185.00 * 74.00 Vertical
14622.00 ¥ 74.00 Vertical
17059.00 ¥ 74.00 Vertical
4874.00 41.47 31.85 8.67 3212 49.87 74.00 -24.13 | Horizontal
7311.00 34.89 36.37 11.72 31.89 51.09 74.00 -22.91 | Horizontal
9748.00 34.40 38.35 14.25 31.82 55.38 74.00 -18.62 | Horizontal
12185.00 " 74.00 Horizontal
14622.00 * 74.00 Horizontal
17059.00 % 74.00 Horizontal

Average value:

Frequency Read ol il Cabin Freame Level Limit Line Q\.re:r p—

(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4874.00 32.00 31.85 8.67 32.12 40.40 54.00 -13.60 Vertical
7311.00 24.04 36.37 11.72 31.89 40.24 54.00 -13.76 Vertical
9748.00 24.86 38.35 14.25 31.62 45.84 54.00 -8.16 Vertical
12185.00 * 54.00 Vertical
14622.00 % 54.00 Vertical
17059.00 = 54.00 Vertical
4874.00 31.57 31.85 8.67 3212 39.97 54.00 -14.03 | Horizontal
7311.00 23.97 36.37 11.72 31.89 40.17 54.00 -13.83 | Horizontal
9748.00 24.11 38.35 14.25 31.62 45.09 54.00 -8.91 Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
17059.00 ¥ 54.00 Horizontal
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802.11b(Worst)-High

Peak value:
Read Antenna Cable Preamp o QOver

Fr?aﬂ;cy (;gﬁ}) &%ﬁt;r) h?;? F(.'?jc;-:))r ( d;iﬁln} {Lg;:\l;;nn.'? I;inl;l)t polarization
4944.00 46.97 31.93 8.73 32.16 55.47 74.00 -18.53 Vertical
7416.00 36.58 36.59 11.79 31.78 53.18 74.00 -20.82 Vertical
9888.00 39.03 38.81 14.38 31.88 60.34 74.00 -13.66 Vertical
12360.00 * 74.00 Vertical
14832.00 * 74.00 Vertical
17304.00 * 74.00 Vertical
4944.00 46.05 31.93 8.73 32.16 54.55 74.00 -19.45 | Horizontal
7416.00 35.97 36.59 11.79 31.78 52.57 74.00 -21.43 | Horizontal
9888.00 34.09 38.81 14.38 31.88 55.40 74.00 -18.60 | Horizontal
12360.00 * 74.00 Horizontal
14832.00 * 74.00 Horizontal
17304.00 i 74.00 Haorizontal

Average value:

Frequency R ol Cable EARETD Level Limit Line Qvgr g

(MHz) Level Factor Loss Factor (dBuV/m) | (dBuVim) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)

4944.00 37.83 31.93 8.73 32.16 46.33 54.00 -7.67 Vertical
7416.00 26.48 36.59 11.79 31.78 43.08 54.00 -10.92 Vertical
9888.00 27.52 38.81 14.38 31.88 48.83 54.00 -5.17 Vertical
12360.00 * 54.00 Vertical
14832.00 * 54.00 Vertical
17304.00 * 54.00 Vertical
4944.00 36.38 31.93 8.73 32.16 44 .88 54.00 -9.12 Horizontal
7416.00 25.35 36.59 11.79 31.78 41.95 54.00 -12.05 | Horizontal
9888.00 23.34 38.81 14.38 31.88 44.65 54.00 -9.35 Horizontal
12360.00 ¥ 54.00 Horizontal
14832.00 * 54.00 Horizontal
17304.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. "™, means this daia is the too weak instrument of signal is unable to test.
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Radiated Band Edge data

Remark: All restriction band have been tested, and only the worst case is shown in report

802.11 b low CH

Peak value:
Read Antenna Cable Preamp ¢ o Over
Frequency Level Limit Line . o
(MHz) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
{dBuV) (dB/m) (dB) (dB) (dB)
2390.00 53.02 27.59 5.38 34,01 51.98 74.00 -22.02 Horizontal
2400.00 61.74 27.58 5.39 34.01 60.70 74.00 -13.30 Horizontal
2390.00 54.88 27.59 5.38 34.01 53.84 74.00 -20.16 Vertical
2400.00 63.78 27.58 5.39 34.01 62.74 74.00 -11.26 Vertical
Average value:
Read Antenna Cable Preamp ¢ i Over
Frequency Level Limit Line . N
(MHz) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2390.00 39.69 27.59 5.38 34.01 38.65 54.00 -15.35 Horizontal
2400.00 48.10 27.58 5.39 34.01 47.06 54.00 -6.94 Horizontal
2390.00 41.19 27.59 5.38 34.01 40.15 54.00 -13.85 Vertical
2400.00 49.30 27.58 5.39 34.01 48.26 54.00 -5.74 Vertical
802.11 b High CH
Peak value:
Read Antenna Cable Preamp gy Over
Frequency Level Limit Line il A
(MH2) Level Factor Loss Factor (dBuV/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 53.43 27.53 5.47 33.92 52.51 74.00 -21.49 Horizontal
2500.00 49,55 27.55 5.49 29.93 52.66 74.00 -21.34 Horizontal

2483.50 55.78 27.53 5.47 33.92 54.86 74.00 -19.14 Vertical
2500.00 5222 27.55 5.49 29.93 55.33 74.00 -18.68 Vertical
Average value:

Read Antenna Cable Preamp s Over
Frequency Level Limit Line e P
(MHz) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 39.92 27.53 5.47 33.92 39.00 54.00 -15.00 Horizontal
2500.00 36.14 27.55 5.49 29.93 39.25 54.00 -14.75 Horizontal
2483.50 42.18 27.53 5.47 33.92 41.26 54.00 -12.74 Vertical
2500.00 37.80 27.55 5.49 29.93 40.91 54.00 -13.09 Vertical
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Peak value:
Read Antenna Cable Preamp T Over
F"?ﬂi’_‘i’;w Level Factor Loss Factor ( déﬁﬁ#) %&ES#E}? Limit Polarization
(dBuV) (dB/m) {dB) (dB) (dB)
2390.00 51.20 27.59 5.38 34.01 50.16 74.00 -23.84 Horizontal
2400,00 60,11 27.58 5.39 34,01 59,07 74,00 -14,93 Horizontal
2390.00 53.29 27.59 5.38 34.01 52.25 74.00 -21.75 Vertical
2400.00 62.11 27.58 5.39 34.01 61.07 74.00 -12.93 Vertical
Average value:
Read Antenna Cable Preamp e Qver
Frmfz;w Level Factor Loss Factor ( dlléfl:fefh] I{é{gﬁx&;ﬁ) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2390.00 38.67 27.59 5.38 34.01 37.63 54.00 -16.37 Horizontal
2400.00 47.23 27.58 5.39 34.01 46.19 54.00 -7.81 Horizontal
2390.00 40.18 27.59 5.38 34.01 39.14 54.00 -14.86 Vertical
2400.00 47.45 27.58 5.39 34.01 46.41 54.00 -7.59 Vertical
802.11 g High CH
Peak value:
Read Antenna Cable Preamp ¢ mes Over
Fr?&tg;cy Level Factor Loss Factor ( dlé!i\\;ef:ﬂ} L('(ES\‘% ;rr:]e} Limit Polarization
(dBuV) (dB/m) (dB) (dB) {dB)
2483.50 51.26 27.53 547 33.92 50.34 74.00 -23.66 Horizontal
2500.00 47.71 27.55 5.49 29.93 50.82 74.00 -23.18 Horizontal
2483.50 53.32 27.53 547 33.92 52.40 74.00 -21.60 Vertical
2500.00 50.10 27.55 5.49 29.93 53.21 74.00 -20.79 Vertical
Average value:
Read Antenna Cable Preamp R Over
Frequency Level Limit Line L .
(MHz) Level Factor Loss Factor (dBuVim) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 38.49 27.53 5.47 33.92 37.57 54.00 -16.43 Horizontal
2500.00 34.91 27.55 5.49 29.93 38.02 54.00 -15.98 Horizantal
2483.50 40.55 27.53 5.47 33.92 39.63 54.00 -14.37 Vertical
2500.00 36.59 27.55 5.49 29.93 39.70 54.00 -14.30 Vertical
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802.11 N 20 Low CH

Peak value:
Read Antenna Cable Preamp i Over
Frequency Level Limit Line L T
(MHz) (I&E‘;‘i!] ;Et;r) l(—dﬂg? F;Cé?r (dBuV/m) | (dBuV/m) IE:;;I; Polarization
2390.00 51.08 27.59 5.38 34.01 50.04 74.00 -23.96 Horizontal
2400.00 59.95 27.58 5.39 34.01 58.91 74.00 -15.09 Horizontal
2390.00 53.14 27.59 5.38 34.01 52.10 74.00 -21.90 Vertical
2400.00 61.88 27.58 5.39 34.01 60.84 74.00 -13.16 Vertical
Average value:
Frequency Faad frtsnng C-abls Ereamp Level Limit Line QVE‘T -
(MHz) Level Factor Loss Factor (dBuvim) | (dBuvim) Limit Polarization
(dBuV) {dB/m) (dB) (dB) {dB)
2390.00 38.53 27.59 5.38 34.01 37.49 54.00 -16.51 Horizontal
2400.00 47.06 27.58 5.39 34.01 46.02 54.00 -7.98 Horizontal
2390.00 40.06 27.59 5.38 34.01 39.02 54.00 -14.98 Vertical
2400.00 47.34 27.58 5.39 34.01 46.30 54.00 -7.70 Vertical
802.11 N 20 High CH
Peak value:
Frequency | 00 | “Etor | oss | Factor | jrevel [ Lmittine | B oo ion
{(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) | (dBuV/m) (dB)
2483.50 51.12 27.53 5.47 33.92 50.20 74.00 -23.80 Horizontal
2500.00 47.58 27.55 5.49 29.93 50.69 74.00 -23.31 Horizontal
2483.50 53.17 27.53 5.47 33.92 52.25 74.00 -21.75 Vertical
2500.00 49.94 27.55 5.49 29.93 53.05 74.00 -20.95 Vertical
Average value:
Read Antenna Cable Pream Wi Over
Frﬁ?ﬂl’;&qcy Level Factor Loss Factcrp ( d;ﬁ‘;ﬁ:m L('é”gﬁ\b;r':ﬁ Limit Polarization
{dBuV) (dB/m) (dB) (dB) (dB)
2483.50 38.37 27.53 5.47 33.92 37.45 54.00 -16.55 Horizontal
2500.00 34.81 27.55 5.49 29.93 37.92 54.00 -16.08 Horizontal
2483.50 40.41 27.53 5.47 33.92 39.49 54.00 -14.51 Vertical
2500.00 36.49 27.55 5.49 29.93 39.60 54.00 -14.40 Vertical
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802.11 N 40 Low CH

Peak value:
Read Antenna Cable Pream T Over
Fromercy | Lovel | Facior | Loss | Fdor | iove | Lol Limi | polazation
(dBuV) (dB/m) (dB) (dB) (dB)
2390.00 50.41 27.59 5.38 34.01 49.37 74.00 -24.63 Horizontal
2400,00 59,08 27.58 5,39 34,01 58.04 74,00 -15.96 Horizontal
2390.00 52.53 27.59 5.38 34.01 51.49 74.00 -22.51 Vertical
2400.00 60.91 27.58 5.39 34.01 59.87 74.00 -14.13 Vertical
Average value:
Read Antenna Cable Pream ‘g Over
Fr?ﬁ?’lLll-lezr;CY Level Factor Loss Factc-rp ( dgﬁﬁ;ﬁ} %égﬁ#r?ﬁ Limit Polarization
(dBuv) {dB/m) (dB) (dB) (dB)
2390.00 38.20 27.59 5.38 34.01 37.16 54.00 -16.84 Horizontal
2400.00 46.73 27.58 5.39 34.01 45.69 54.00 -8.31 Horizontal
2390.00 39.60 27.59 5.38 34.01 38.56 54.00 -15.44 Vertical
2400.00 46.75 27.58 5.39 34.01 45,71 54.00 -8.29 Vertical
802.11 N 40 High CH
Peak value:
Fraguenty Eeeva;: A;;i?gra (I;_?JEE PFFE;IEF Level Limilt L e (L::\rﬁ: Polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
2483.50 50.08 27.53 5.47 33.92 49.16 74.00 -24.84 Horizontal
2500.00 46.86 27.55 5.49 29.93 49.97 74.00 -24.03 Horizontal
2483.50 51.96 27.53 5.47 33.92 51.04 74.00 -22.96 Vertical
2500.00 49.09 27.55 5.49 29.93 52.20 74.00 -21.80 Vertical
Average value:
Frequency ﬁ:f ; A;;i?gra ?szlse P;:gg:} Level Limit Line S::: Polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
2483.50 37.82 27.53 5.47 33.92 36.90 54.00 -17.10 Horizontal
2500,00 34,44 27,55 5.49 29,93 37.55 54,00 -16.45 Horizontal
2483.50 39.84 27.53 5.47 33.92 38.92 54.00 -15.08 Vertical
2500.00 36.05 27.55 5.49 29.93 39.16 54.00 -14.84 Vertical
Remarks:

1. Only the worst case Main Antenna test data.

2. The pre-test were performed on lowest, middie and highest frequencies, only the worst case's (lowest
and highest frequencies) data was showed.

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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8 CONDUCTED EMISSION TEST

8.1.1 POWER LINE CONDUCTED EMISSION LIMITS
Operating frequency band. In case the emission fall within the restricted band specified on Part

207(a) limit in the table below has to be followed.

Conducted Emissionlimit (dBuV)
FREQUENCY (MHz) :
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.50 -5.0 56.00 46.00
5.0-30.0 60.00 50.00

Note:
(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the

logarithm of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting

Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz

IF Bandwidth 9 kHz
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8.1.2 TEST PROCEDURE

a. The EUT was 0.8 meters from the horizontal ground plane and 0.4 meters from the vertical
ground plane with EUT being connected to the power mains through a line impedance
stabilization network (LISN). All other support equipments powered from additional LISN(s).
The LISN provide 50 Ohm/ 50uH of coupling impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. /O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

8.1.3 TEST SETUP

/ Vertical Reference
Ground Plane / Test Receiver

EUT
O 0O 0O
40cm | .—— . o 6 00 .
80cm
|L|3Nh
|| || N [

\ Horizontal Reference

Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes
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8.1.4 TEST RESULT
Temperature: 221 °C Relative Humidity:  |56%
Test Voltage: DC 26V Phase: L
Test Mode: 802.11b(worst)
100.0
90 ‘ 1
80 ‘
70 L
\\~ FCC Pat15 [Class h Conduction[QP)
60 — 1 =
i | FC{ Pat15 [Clags i:i "onductionfAV)
50 —] l t I
7 3
40 | - | 5 ries W \'IMW" : { 2 _!
3 i
30 A : peak
Abmpr e T g
20 1 f | St AV G
10 T
0.0 ‘
0.150 0500  0.800 (MHz) 5.000 30.000
No. | Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 0.4470 31.03 9.85 40.88 56.93 16.05 QP
2 0.4470 18.75 9.85 28.60 46.93 18.33 AVG
3 0.8970 24.52 9.91 34.43 56.00 21.57 QP
4 0.8970 8.02 9.91 17.93 46.00 28.07 AVG
5 1.8420 22.92 14.14 37.06 56.00 18.94 QP
6 1.8420 5.67 14.14 19.81 46.00 26.19 AVG
7 4.9560 20.81 19.89 40.70 56.00 15.30 QP
8 4.9560 4.88 19.89 24.77 46.00 21.23 AVG
9 9.3255 21.29 20.01 41.30 60.00 18.70 QP
10 9.3255 7.35 20.01 27.36 50.00 22.64 AVG
11 19.2255 15.57 20.16 35.73 60.00 24.27 QP
12 19.2255 1.18 20.16 21.34 50.00 28.66 AVG
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Temperature: 221 °C Relative Humidity:  |56%
Test Voltage: DC 26V Phase: N
Test Mode: 802.11b(worst)
100.0
90
80
70 ' 1
\ FCC Pant15/Class P Conduction(QP)
[H1] * i 3 | | I_ -
-\\ | FCt Pak15/Claks L ConductionfAV]
50 ! .
40 | . 2 YO T T . 4
WW%
30 peak
MN
20 okt ettt AV
10 il A
0.0
0.750 0.500  0.800 (MHz) 5.000 30.000
Remark:
1. All readings are Quasi-Peak.
2. Margin = Result (Result =Reading + Factor )—Limit
3. Factor= Cable Loss +Antenna Factor-Amplifier Gain
No. | Frequency | Reading Correct Result Limit Margin Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 0.4515 27.48 9.86 37.34 56.85 19.51 QP
2 0.4515 20.16 9.86 30.02 46.85 16.83 AVG
3 0.9060 24.30 9.91 34.21 56.00 21.79 QP
4 0.9060 2.25 9.91 12.16 46.00 33.84 AVG
5 1.9590 21.24 14.72 35.96 56.00 20.04 QP
6 1.9590 6.39 14.72 21.11 46.00 24.89 AVG
7 2.2920 20.93 15.43 36.36 56.00 19.64 QP
8 2.2920 5.16 15.43 20.59 46.00 25.41 AVG
9 4.0155 20.20 18.35 38.55 56.00 17.45 QP
10 4.0155 4.92 18.35 23.27 46.00 22.73 AVG
11 5.6670 20.14 20.05 40.19 60.00 19.81 QP
12 5.6670 5.52 20.05 25.57 50.00 24.43 AVG
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9. ANTENNA REQUIREMENT

9.1 STANDARD REQUIREMENT

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

9.2 RESULT

The antennas used for this product are internal antenna and other than that furnished by the
responsible party shall be used with the device, the maximum peak gain of the transmit antenna is
1.0dBi.

MOGOOKEND OF THE REPORT XK
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